CERTIFIED MATERIAL TEST REPORT
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, o . . |CUSTOMER sHIP TO CUSTOMER BILL TO GRADE SHAPE / SIZE
= . o ¥ % 5 X o 2
Gg GER DAU SOPORTE LOGISTICO EN DISTRIBUC GERDATJ CORSAS AP1DECV 992/572-50 Wide Flange Beam /10 X 492 /250 X 73
| ol e R 45 715 RMB 1023 507 ZVP CARRETERA MEXICO CD SAHAGUN
. il MONTERREY NL 64290 SN ‘ LENGTHE WEIGHT HEAT / BATCH
© US-ML-MIDLOTHIAN Mexico CD SAHAGUN,HGO 43990 400" 117,600 LB 59055293/02
300 WARD ROAD Mexico
MIDLOTHIAN, TX 76065 SALES ORDER SPECIFICATION / DATE or REVISION
USA ’ 348626/000350 ASTHAST2M-07
AGS2/ASHIM-T11
CUSTOMER PURCHASE ORDER NUMBER, BILL OF LADING DATE ASTM AG/AGM-11
4500674674 1327-0000051806 21.04.2013
CHEMICAL COMPOSTTION
[3) M P S St Cu Ni Cr Mo Sn v Nb Al
% % % Yo %% % % % % % % % %
0.07 (.82 {009 . 0.032 .21 0.34 0. 19 010 3.028 0,011 0.0 0.015 0.003
CHEMICAL COMPOSITION
CE&VAG
%
0.3
MECHANICAL FROPERTIES
: S - UTS Y5 UTS G G/L
KSI KSI MPa MPa Inch mm
512 69.3 353 478 B8.000 2000
518 68.3 357 471 B.000 2009
MECHANICAL PROPERTIES
Elong. YIT rati
Y %
2520 0.748
24.90 0.750
COMMENTS / NOTES

The above figures are cettified chemical and physical test records as centained in the permanent secords of company. This material, including the billets, was melted and manufactured in
the USA. We cenify that these data are correct and in compliance with specified requirements, CMTR complies with EN 10204 3.1.
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